

NIRMITHI TESTING LABORATORY CPT CAMPUS, VATTIYOORKAVU THIRUVANANTHAPURAM-695013 PHONE No. 0471 - 2362229

No. T5/922/2021-22/RNK-TVPM

NO:17557 Date: 29.01.2024

Ref:- Your request letter No. E1/15741/23 dtd.25.01.24

Testing of: 3 no's of concrete cube supplied for testing compressive strength. Project:Prj.no.202/24 Enthikunnu Poovathoor Kaitharakkonam road concrete.

Amount:1416/-	Invoice No. 4655	Invoice Date: 29.01.2024

To The Assistant Engineer LID & EW , Nedumangad Municipality.

	TEST RESULTS				
Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm2)	
1	M ₁₅	25.01.2024	180	8.00	
2	M ₁₅	25.01.2024	230	10.22	
3	M ₁₅	25.01.2024	190	8.44	

Test conducted by: Verified by: Signature: Signature: COUNTER SIGNED AND ISSUED



Man Caronel

Office Seal



NIRMITHI TESTING LABORATORY CPT CAMPUS, VATTIYOORKAVU THIRUVANANTHAPURAM-695013

PHONE No. 0471 - 2362229

No. T5/922/2021-22/RNK-TVPM

NO:17558 Date: 29.01.2024

Ref:- Your request letter No.APH/Nirmithi/cube/27.01.2024 Testing of: 3 no's of concrete cube supplied for testing compressive strength. Project: Piling construction(P-70) of "ARCON PLATINUM HEIGHTS" at Chakai.

Date of testing: 27.01.2024				
Amount:1416/-	Amount:1416/- Invoice No. 4650 Invoice Date: 27.01.2024			

To M/s Arcon Home Builders Private Limited

	TEST RESULTS				
Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm2)	
A-1	M ₂₅	19.01.2024	450	20.00	
A-2	M ₂₅	19.01.2024	600	26.67	
A-3	M ₂₅	19.01.2024	460	20.44	

Test conducted by: Verified by: Signature: Signature:

COUNTER SIGNED AND ISSUED

Office Seal

Regional Engineer

Ithin Charcing



NIRMITHI TESTING LABORATORY CPT CAMPUS, VATTIYOORKAVU THIRUVANANTHAPURAM-695013 PHONE No. 0471 - 2362229

No. T5/922/2021-22/RNK-TVPM

NO:17559 Date: 29.01.2024

Ref:- Your request letter No.1/AE/LSGD/PLM/2023-24 dtd.05.01.2024 Testing of: 3 no's of concrete cube supplied for testing compressive strength. Project: TVPM DP 2022-23 Manical Pallipichimangalam Thenguvila Kannara road retarring side wall construction - Pro.no.1112/23.

Date of testing: 27.01.2024			
Amount:472/-	Invoice No. 4651	Invoice Date: 27.01.2024	

To The Assistant Engineer LSGD (LID & EW) Section, Pullampara GP

	TEST RESULTS				
Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm2)	
1	M ₂₀	29.12.2023	510	22.67	

Test conducted by: Verified by: Signature: Signature:

COUNTER SIGNED AND ISSUED



Ithin Jacomp

Office Seal



NIRMITHI TESTING LABORATORY CPT CAMPUS, VATTIYOORKAVU THIRUVANANTHAPURAM-695013 PHONE No. 0471 - 2362229

No. T5/922/2021-22/RNK-TVPM

NO:17560 Date: 29.01.2024

Ref:- Your request letter No.QA/SFS/008/135 dtd.27.01.2024 Testing of: 3 no's of concrete cube supplied for testing compressive strength. Project: SFS AMBER Green Block - 14th floor slab and beam.

Date of testing: 27.01.2024			
Amount:1416/-	Invoice No. 4653	Invoice Date: 27.01.2024	

To M/s Skyline Foundation & structures (P) Ltd.

	TEST RESULTS				
Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm2)	
1	M ₃₀	28.12.2023	690	30.67	
2	M ₃₀	28.12.2023	750	33.33	
3	M ₃₀	28.12.2023	800	35.56	

Test conducted by: Verified by: Signature: Signature:

COUNTER SIGNED AND ISSUED

9thing Claring

Office Seal



NIRMITHI TESTING LABORATORY CPT CAMPUS, VATTIYOORKAVU THIRUVANANTHAPURAM-695013 PHONE No. 0471 - 2362229

No. T5/922/2021-22/RNK-TVPM

NO:17561 Date: 29.01.2024

Ref:- Your request letter No.QA/SFS/008/134 dtd.27.01.2024 Testing of: 3 no's of concrete cube supplied for testing compressive strength. Project: SFS AMBER Green Block - Terrace floor slab and beam.

Date of testing: 27.01.2024			
Amount:1416/-	Invoice No. 4653	Invoice Date: 27.01.2024	

To M/s Skyline Foundation & structures (P) Ltd.

	TEST RESULTS				
Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm2)	
1	M ₃₀	29.12.2023	1000	44.44	
2	M ₃₀	29.12.2023	850	37.78	
3	M ₃₀	29.12.2023	900	40.00	

Test conducted by: Verified by: Signature: Signature:

COUNTER SIGNED AND ISSUED

9thin Claring

Office Seal



NIRMITHI TESTING LABORATORY CPT CAMPUS, VATTIYOORKAVU THIRUVANANTHAPURAM-695013 PHONE No. 0471 - 2362229

No. T5/922/2021-22/RNK-TVPM

NO:17562 Date: 29.01.2024

Ref:- Your request letter

Testing of: 3 no's of concrete cube supplied for testing compressive strength.

Amount:472/-	Invoice No. 4654	Invoice Date: 27.01.2024

To Mr. Jose

Thakaraparamb site

	TEST RESULTS				
Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm2)	
1	M ₂₅	30.12.2023	580	25.78	

Test conducted by: Verified by: Signature: Signature:

COUNTER SIGNED AND ISSUED



9thing Garang

Office Seal



NIRMITHI TESTING LABORATORY CPT CAMPUS, VATTIYOORKAVU

THIRUVANANTHAPURAM-695013

PHONE No. 0471 - 2362229

No. T5/922/2021-22/RNK-TVPM

NO:17563 Date: 29.01.2024

Ref:- Your request letter No.SCTL/PRJ/210/2019/PMM/8527 Testing of: 6 no's of concrete cube supplied for testing compressive strength. Project: Smartcity roads - road ID 100, I-Drain Raft concreting, II - Drain wall

Date of testing: 27.01.2024				
Amount:2832/-	Invoice No. 4652	Invoice Date: 27.01.2024		

To The Manager - Contrats & Projects Smart City Thiruyananthanuram I TD

	TEST RESULTS					
Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm2)		
1	M ₂₀	18.01.2023	400	17.78		
2	M ₂₀	18.01.2023	440	19.56		
3	M ₂₀	18.01.2023	400	17.78		
4	M ₂₀	20.01.2023	430	19.11		
5	M ₂₀	20.01.2023	410	18.22		
6	M ₂₀	20.01.2023	410	18.22		

Test conducted by: Verified by: Signature: Signature:

COUNTER SIGNED AND ISSUED



Ham Janim

Office Seal



NIRMITHI TESTING LABORATORY CPT CAMPUS, VATTIYOORKAVU THIRUVANANTHAPURAM-695013 PHONE No. 0471 - 2362229

No. T5/922/2021-22/RNK-TVPM

NO:17564 Date: 29.01.2024

Ref:- Your request letter No. 2/AE/PVCL/2022-23 dtd.24.01.24 Testing of: 3 no's of concrete cube supplied for testing compressive strength. Project:Chamavila Puliyanchirakuzhi road side wall construction.

Amount:1416/-	Invoice No. 4656	Invoice Date: 29.01.2024

To The Assistant Engineer LID & EW , Poovachal Grama Panchayath.

	TEST RESULTS					
Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm2)		
1	M ₁₅	16.01.2024	16	7.11		
2	M ₁₅	16.01.2024	180	8.00		
3	M ₁₅	16.01.2024	160	7.11		

Test conducted by: Verified by: Signature: Signature: COUNTER SIGNED AND ISSUED



Han Clarcon f

Regional Engineer

Office Seal



NIRMITHI TESTING LABORATORY

CPT CAMPUS, VATTIYOORKAVU THIRUVANANTHAPURAM-695013 PHONE No. 0471 - 2362229

No. T5/922/2021-22/RNK-TVPM

NO:17565 Date: 29.01.2024

Ref:- Your request letter

Testing of: 3 no's of concrete cube supplied for testing compressive strength. Project: I-KL-NNKR-ENB-9206, Uchakkada.

Amount:1416/-	Invoice No. 4657	Invoice Date: 29.01.2024

To M/s Karakkattil Projects & Infrastructure (P) LTD.

	TEST RESULTS					
Identific of the o		Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm2)	
NNKR	9206	M ₂₀	18.01.2024	420	18.67	
NNKR	9206	M ₂₀	18.01.2024	410	18.22	
NNKR	9206	M ₂₀	18.01.2024	440	19.56	

Test conducted by: Verified by: Signature: Signature:

COUNTER SIGNED AND ISSUED



Hann Clarence

Office Seal



NIRMITHI TESTING LABORATORY CPT CAMPUS, VATTIYOORKAVU

THIRUVANANTHAPURAM-695013

PHONE No. 0471 - 2362229

No. T5/922/2021-22/RNK-TVPM

NO:17566 Date: 29.01.2024

Ref:- Your request letter

Testing of: 3 no's of concrete cube supplied for testing compressive strength.

Amount:1416/-	Invoice No. 4657	Invoice Date: 29.01.2024

To M/s Karakkattil Projects & Infrastructure (P) LTD.

	TEST RESULTS						
Identific of the o		Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm2)		
NNKR	9206	M ₂₀	20.01.2024	360	16.00		
NNKR	9206	M ₂₀	20.01.2024	600	26.67		
NNKR	9206	M ₂₀	20.01.2024	380	16.89		

Test conducted by: Verified by: Signature: Signature:

COUNTER SIGNED AND ISSUED



Allow Caronal

Office Seal



NIRMITHI TESTING LABORATORY CPT CAMPUS, VATTIYOORKAVU THIRUVANANTHAPURAM-695013 PHONE No. 0471 - 2362229

No. T5/922/2021-22/RNK-TVPM

NO:17567 Date: 29.01.2024

Ref:- Your request letter No.SCTL/PRJ/210/2019/PMM/8527 dtd.24.01.24 Testing of: 3 no's of concrete cube supplied for testing compressive strength. Project:Smart City roads - Road ID 100, Drain Raft & wall

Amount:1416/-	Invoice No. 4659	Invoice Date: 29.01.2024

To The Manager - Contracts & Projects Smart City thiruvananthapuram LTD (SCTL)

	TEST RESULTS					
Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm2)		
1	M ₂₀	22.01.2024	460	20.44		
2	M ₂₀	22.01.2024	580	25.78		
3	M ₂₀	22.01.2024	580	25.78		

Test conducted by: Verified by:

Signature: Signature:

COUNTER SIGNED AND ISSUED



Attan (Taronal

Office Seal



NIRMITHI TESTING LABORATORY CPT CAMPUS, VATTIYOORKAVU THIRUVANANTHAPURAM-695013 PHONE No. 0471 - 2362229

No. T5/922/2021-22/RNK-TVPM

NO:17569 Date: 29.01.2024

Ref:- Your request letter dtd.29.01.24 Testing of: 3 no's of concrete cube supplied for testing compressive strength.

Amount:1416/-	Invoice No. 4658	Invoice Date: 29.01.2024

To M/s Cordial Homes (P) LTD Cordial Paradise

TEST RESULTS					
Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm2)	
1	M ₂₅	29.12.2023	580	25.78	
2	M ₂₅	29.12.2023	580	25.78	
3	M ₂₅	29.12.2023	600	26.67	

Test conducted by: Verified by: Signature: Signature:

COUNTER SIGNED AND ISSUED



Attan Classing

Office Seal